
Ersatzteilliste
Spare Parts List
Liste des pieces

Kurbelgehause, Kurbelwelle, Zylinder, Kolben
Crankcase, Crankshaft, Cylinder, Piston.
Carter, Vilebrequin, Cylindre, Piston

.,,"'"
~'c!~ A
~\:.:;)_.-

B lunder, Luftergehause mit Anwerfvorrichtung
Magneto, Fan housing with rewind starter
Volant magnetique, Carter du ventilateur avec lanceur

c Kupplung, Kettenrad, Krallenanschlag
Clutch, Chain sprocket, Spiked bumper
Embrayage, Pig non, Griffe

~

0 Olpumpe, Olleitung, Schalldampfer
Oil pump, Oil line, Muffler
Pompe a huile, Conduit d'huile, Silencieux

E Vergaser, Luftfilter, LOfterhaube
Carburetor, Air filter, Inner shroud
Carburateur, Filtre a air, Bague de ve.ntilateur

F Handgriff, KurzschluBschalter
Rear handle, Ignition switch
Poignee, Interrupteur de court-circuit

G Griffrohr mit Griffschlauch, Abdeckhaube
Handle bar with hose, Outer shroud
Poignee a gaine de caoutchouc, Capot

H Vergaser
Carburetor
Carburateur

J Andreas Stihl
Postfach1760

Werkzeug, Zubeh6rTools, 
Extras

Outils, Accessoires
D-7050 Waiblingen

1981-03



Illustration A Kurbelgehause,
Kurbelwelle,
Zylinder,
Kolben

Crankcase,Crankshaft,

Cylinder,
Piston

Carter,Vilebrequin,Cylindre,

Piston If:'
\

21-(116-"" /

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-.-

2



Illustration A Kurbelgehause,
Kurbelwelle.Zylinder,

Kolben

Carter,Vilebrequin,

Cylindre,
Piston

Crankcase,Crankshaft,Cylinder,

Piston~
Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

1 1107 0202501 1 Kurbelgehause
darin enthalten
Bild-Nr. 3 bis 10

2 9371 470 3700 2 Zylinderstift 8 m6x24
3 9048 216 1010 7 Zylinderschraube

M 5x18 Z
4 9049 216 1080 2 Zylinderschraube

M 5x35 Z4
5 9049 319 1100 3 Zylinderschraube

M 5x45 Z4
6 9121 347 1400 2 Stiftschraube M 6x40
7 9121 347 1310 2 Stiftschraube M 6x18
8 1107 028 8000 1 Ring
9 9456 621 4480 1 Sicherungsring

42x1,75
10 0000 963 0610 1 Buchse11 

9640 003. 1570 2 Wellendichtring
B 15x24x712 

9503 003 5310 1 Rillenkugellager
6302 C 3

13 9503 003 0510 1 Rillenkugellager
6004 C 3

Crankcase
including
Index-No. 3-10
Pin 8 m6x24
Pan head screw
M 5x18 Z
Pan head screw
M 5x35 Z4
Pan head screw
M 5x45 Z4
Stud M 6x40
Stud M 6x18

Ring
Circlip
42x1.75

Bushing
Oil seal
B 15x24x7
Grooved ball bearing
6302 C3
Grooved ball bearing
6004 C 3

Carter
y compris
fig. No.3 a 10
Goupille 8 m6x24
Vis cylindrique
M 5x18 Z
Vis cylindrique
M 5x35 Z4
Vis cylindrique
M 5x45 Z4
Goujon M 6x40
Goujon M 6x18
Anneau
Anneau de securite
42x1,75
Douille
Garniture en anneau
815x24x7
Roulement rainure
6302 C 3
Roulement rainure
6004C3

1107 030 0701 1 Kurbelwelle
bestehend aus
Bild-Nr. 14 bis 17

14 0000 993 3015 1 Nadelkafig
15 1107 031 0501 1 Kurbelwelle
16 1107 030 1201 1 Pleuel

Vilebrequin

se composant
des fig. No.14 a 17
Cage a aiguilles
Vilebrequin
Bielle

~

\:.

Crankshaft
consisting of
Index-No. 14-17
Needle cage
Crankshaft
Connecting rod

17 9045 371 0680 2 Zylinderschraube M 4x16
18 0000 958 1500 1 Scheibe 0,1 mm19 

0000 958 1501 1 Scheibe 0,2 mm

Pan head screw M 4x16Shim 
0.1 mmShim 
0.2 mm

Vis cylindrique M 4x16
Rondolle 0,1 mm
Rondelle 0,2 mm

20 1107 029 0501 1 Dichtung21 
0000 993 2901 1 Nadelkafig

22 1107 035 3000 2 Anlaufsch~ibe

Gasket
Needle cage
Check plate

Joint
Cage a aiguilles
Rondelle d'arret

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
Illy

Part Name Designation

~...'~".

..,



Illustration A Carter,
Vilebrequin,
Cylindre,
Piston

Kurbelgehause,
Kurbelwelle,
Zylinder,
Kolben

Crankcase,
Crankshaft,
Cylinder,
Piston ('

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-'"
4



Illustration A Kurbelgehause,
Kurbelwelle,Zylinder.

Kolben

Crankcase,Crankshaft,Cylinder,

Piston

Carter,Vilebrequin,Cylindre,

Piston

~

Ind. Pari Number
No.

Ouan-Benennung
lily

Part Name Designation

23 1107 020 1201 1 Zylinder mit Kolben
darin enthalten
Bild-Nr. 24 big 28

24 1107 030 2001 1 Kolben A, B, C
darin enthalten
Bild-Nr. 25 big 27

24 1107 030 2011 1 Kolben D, E, F
darin enthalten
Bild-Nr. 25 big 27

24 1107 030 2021 1 Kolben G, H, J, K
darin enthalten
Bild-Nr. 25 big 27

25 1107 034 3003 2 Verdichtungsring
26 1107 034 1500 1 Kolbenbolzen
27 0000 985 5814 2 S~rengring

28 9121347 1380 2 StiftschraubeM6x35
29 9121347 1260 2 StiftschraubeM6x12
30 1107 029 2300 1 Zylinderdichtung

Cylindre avec piston
y compris
fig. No. 24 a 28
Piston A, B, C
Y compris
fig. No. 25 a 27
Piston D, E, F
Y compris
fig. No. 25 a 27
Piston G, H, J, K
Y compris
fig. No. 25 a 27
Segment de piston
Axe de piston
Circlips

Cylinder with piston
including
Index-No. 24-28
Piston A, B, C
including
Index-No. 25-27
Piston D, E, F
including
Index-No. 25-27
Piston G, H, J, K
including
Index-No. 25-27
Compression ring
Piston pin
Circlip0
Stud M 6x35
Stud M 6x12

Cylinder gasket

Goujon M 6x35
Goujon M 6x12
Joint de cylindre

Lock washer B 6
Hexagonal nut M 6
Spark plug Bosch W 7 A
including Index-No. 34
Union nut

Rondelle Grower B 6
Ecrou a six pans M 6
Bougie Bosch W 7 A
Y compris fig. No. 34
Ecrou de bougie

31 9321 630 0140 4 Federring B 6
32 9210319 0900 4 SechskantmutterM6
33 1107 400 7000 1 Zundkerze Bosch W 7 A

darin enthalten Bild-Nr. 34
34 1106 405 8500 1 AnschluBmutter

?-

v 35 107 640 3600 1 OltankverschluB Oil filler cap Bouchon du
reservoir d'huile
y compris fig. No. 36
Anneau de joint 25x2,5

..,.

darin enthalten Bild-Nr. 36
36 9645 945 2820 1 Runddichtring 25x2,5

including Index-No. 36
"0" ring 25x2.5

~:;.~"'

,

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part NumberNo. Quan- Benennung
lily

Pari Name Designation

-.158 388 -.158 388 --+ 158 388

-.546500

-



Illustration B Volant magnetique,
Carter du ventilateur
aveclanceur

Zander,

Luftergehause mit
Anwerfvorrichtung

Magneto,
Fan housing with
rewind starter

( :':..

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

6



Vol ant magnetique,
Carter du ventilafeur
aveclanceur

Illustration B Magneto,
Fan housing with
rewind starter

Zunder,
Luftergeh,
Anwerfvol

Part Name DesignationInd. Part Number
No.

Quan-Benennung
lily

r

1 0000 992 5740 1 Dichtring' Sealing ring' Anneau de joint'
2 0000 989 0810 1 Regenschutztulle Grommet Tuyau protecteur

1107 400 0510 1 Bosch-Schwung- Bosch flywheel Volant magnetique
magnetzunder magneto Bosch
bestehend aus consisting of se composant des
Bild-Nr. 3 big 16 Index-No. 3-16 fig. No.3 a 16

3 1107 400 0810 1 Ankerplatte Stator plate Stator d'allumage
4 1107 405 0600 1 Zundkabel320 mm Ignition cable 320 mm Cable d'allumage 320 mm
5 1107 440 1110 1 KurzschluBkabel Short-circuit cable Cable de court-circuit
6 1107 404 3200 1 Zundanker Stator with coil Bobine d'allumage
7 0000 989 1010 1 Schutztulle Grommet Tuyau protecteur
8 1106 404 3401 1 Kondensator Condenser Condensateur
9 1110 400 8200 1 Staubschutzkappe' Dust protecting cap' Cache-poussiere'

darin enthalten Bild-Nr. 10 including Index-No. 10 y compris fig. No. 10
10 1110 145 9001 1 Stopfen' Plug' Bouchon'
11 9048 319 0650 1 Zylinderschraube M 4x10 Z4' Pan head screw M 4x10 Z4' Vis cylindrique M 4x10Z4'
12 11 07 400 2000 1 Kontaktsatz Set of points Jeu de contacts
13 1106 404 9301 2 Scheibe' Shim' Rondelle'
14 1106 404 9311 2 Scheibe' Shim' Rondelle'
15 1110 404 4200 1 Schmierdocht Wick Meche de graissage
16 1107 400 1201 1 Schwungrad Flywheel Roue volant
17 9021 319 0670 2 Zylinderschraube Pan head screw Vis cylindrique

M 4x16 Z4/1 M 4x16 Z4/1 M 4x16 Z4/1
18 0000 998 0603 1 Schenkelfeder Hook-on spring Ressort Goude
19 1107 405 1000 1 Zundleitungsstecker High tension lead connector Contact du cable d'allumage
20 9482 435 0390 1 Scheibenfeder 3x3,7 Woodruff key 3x3.7 Clavette demi-lune 3x3,7
21 9211 261 1340 1 Sechskantmutter M 10x1 Hexagonal nut M 10x1 Ecrou a six pans M 10x1
22 1107 080 0500 1 Lufterrad Fan wheel Ventilateur

darin enthalten Bild-Nr. 23 including Index-No. 23 y compris fig. No. 23
23 0000 961 5116 1 Ring Ring Anneau
24 9044 319 0660 3 Zylinderschraube Pan head screw Vis cylindrique

M 4x12 Z4/1 M 4x12 Z4/1 M 4x12 Z4/1
1107 080 2101 1 Luftergehause Fan housing Carter du ventilateur

mil Anwerfvorrichtung with rewind starter avec lanceur
bestehend aus consisting of se compos ant
Bild-Nr. 25 big 45 Index-No. 25-45 des fig. No. 25 a 45
.niGht abgebildet .not illustrated .non illustre,,:~

~t,-C;c\\;,'

\1,:~;;, Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

DesignationInd. Part Number
No.

Quan- Benennung
lily

Part Name

ausemitTichtung



Illustration B Volant magnetique,
Carter du ventilateLJr
aveclanceur

lunder,

Luftergehause mit
Anwerfvorrichtung

Magneto,

Fan housing with
rewind starter

27 '"
~-46

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

- 8



Illustration B \!olant magnetique,lunder,
Luftergehause mit
Anwerfvorrichtung

Magneto,
Fan housing with
rewind starter

r

DesignationInd. Part Number
No.

Quan-Banennung
lily

Part Name

,~

"
\

~

~

1 0000 992 5740 1 Dichtring' Sealing ring' Anneau de joint'
2 0000 989 0810 1 RegenschutztOlle Grommet Tuyau protecteur

1107 400 0510 1 Bosch-Schwung- Bosch flywheel Volant magnetique
magnetzunder magneto Bosch
bestehend BUS consisting of se composant des
Bild-Nr. 3 big 16 Index-No. 3-16 fig. No.3 a 16

3 1107 400 0810 1 Ankerplatte Stator plate Stator d'allumage
4 1107 405 0600 1 ZOndkabel320 mm Ignition cable 320 mm Cable d'allumage 320 mm
5 1107 440 1110 1 KurzschluBkabel Short-circuit cable Cable de court-circuit
6 1107 404 3200 1 ZOndanker Stator with coil Bobine d'allumage
7 0000 989 1010 1 SchutztOlle Grommet Tuyau protecteur
8 1106 404 3401 1 Kondensator Condenser Condensateur
9 1110 400 8200 1 Staubschutzkappe' Dust protecting cap' Cache-poussiere'

darin enthalten Bild-Nr.10 including Index-No. 10 y compris fig. No. 10
10 1110 145 9001 1 Stopfen' Plug' Bouchon'
11 90483190650 1 ZylinderschraubeM4x10Z4' PanheadscrewM4x10Z4' ViscylindriqueM4x10Z4'
12 1107 400 2000 1 Kontaktsatz Set of points Jeu de contacts
13 1106 404 9301 2 Scheibe' Shim' Rondelle'
14 1106 404 9311 2 Scheibe' Shim' Rondelle'
15 1110 404 4200 1 Schmierdocht Wick Meche de graissage
16 1107 400 1201 1 Schwungrad Flywheel Roue volent
17 9021 319 0670 2 Zylinderschraube Pan head screw Vis cylindrique

M 4x16 Z4/1 M 4x16 Z4/1 M 4x16 Z4/1
18 0000 998 0603 1 Schenkelfeder Hook-on spring Ressort Goude
19 1107 405 1000 1 ZOndleitungsstecker High tension lead connector Contact du cable d'allumage
20 9482 435 0390 1 Scheibenfeder 3x3,7 Woodruff key 3x3.7 Clavette demi-lune 3x3,7
21 9211 261 1340 1 Sechskantmutter M 10x1 Hexagonal nut M 10x1 Ecrou a six pans M 10x1
22 1107 080 0500 1 Lufterrad Fan wheel Ventilateur

darin enthalten Bild-Nr. 23 including Index-No. 23 y compris fig. No. 23
23 0000 961 5116 1 Ring Ring Anneau
24 9044 319 0660 3 Zylinderschraube Pan head screw Vis cylindrique

M 4x12 Z4/1 M 4x12 Z4/1 M 4x12 Z4/1
1107 080 2101 1 Luftergehause Fan housing Carter du ventilateur

mit Anwerfvorrichtung with rewind starter avec lanceur
bestehend aus consisting of se composant
Bild-Nr. 25 big 45 Index-No. 25-45 des fig. No. 25 a 45 ~
, niGht abgebildet * not illustrated * non illustre

~;~,~\i\\\\",
*:(Z'.. Ersatzteile fur Maschinen alterer Bauart

Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

DesignationQuan- Benennung
lily

Part Name

, "

Carter du ventilateur
aveclanceur



Illustration B Volant magnetique,
Carter du ventilatelJr
aveclanceur

lunder,

Luftergehause mit
Anwerfvorrichtung

Magneto,

Fan housing with
rewind starter

19
18
I

-r-1~
44-~ ~,- %.-~

/ ,

~r.fI
~-41

~-36

*,7d ,
~ 'I 16

/

r-.-243-
, -

,,~
38-~ "

-~ "-
39-'

"

40

42

~

~'"'"~.j.j~

"~ /
~,~

20-- \
\
\631

~

34

"~~

33 ~48~29-

~

/,~-'."
..-

~

21

~

45-
/22 tt'f-17

.-
-,

.,.~~

35-

,..

l3026-

25~,

24

27 /
~

~-46

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous. Models
Pieces de rechange pour machines d'ancienne construction

t
8



Illustration B Volant magnetique,
Carter du ventilateur
aveclanceur

Zander,
Luftergehause mit
Anwerfvorrichtung

Magneto,
Fan housing with
rewind starter

Ind. Part Number
No.

Part NameQuan- Benennung
lily

Designation

DC; f:
\,.,'""'"

~

""""

25 1107 080 2000 1 Luftergehause
darin enthalten
Bild-Nr. 26 bis 28

26 1110 084 9100 1 Buchse
27 0000 967 2002 1 Firmenzeichen
28 9441 065 1350 2 Halbrundkerbnagel2,6x10
29 1106 190 0600 1 Ruckholfeder

darin enthalten Bild-Nr. 30
30 1107037 8001 1 Oeckel
31 1107 190 1000 1 Seilrolle

darin enthalten
Bild-Nr. 33 und 34

32 1106 195 9015 1 Scheibe *

33 0000 963 1430 1 Lagerbuchse
34 1106 195 9800 4 Steckkerbstift
35 1107 195 8200 1 Anwerfseil
36 1106 195 9001 2 Scheibe

1106 1904600 1 Reibungsschuh
bestehend aus
Bild-Nr. 37 bis 42

37 1106 195 3000 1 Bremhebel
38 1106 195 5000 2 Reibungsschuhplatte
39 1106 195 5100 2 Reibungsschuhfeder
40 1106 195 1700 2 Federteller
41 0000958 1010 1 Scheibe
42 1106 195 2900 1 Bremsfeder
43 1106 195 3200 1 Anlaufscheibe
44 9460 624 0500 1 Sicherungsscheibe 5
45 1110 195 3400 1 Griff
46 90482161010 4 ZylinderschraubeM5x18Z
47 1107 350 0500 1 TankverschluB

darin enthalten Bild-Nr. 48
48 9645 945 4050 1 Runddichtring 36x3

Fan housing
including
Index-No. 26-28
Bushing
STIHL emblem
Slotted pin 2.6x10
Rewind spring
including Index-No. 30
Spring retainer
Rope rotor
including
Index-No. 33 and 34
Washer.
Bearing bushing
Slotted guide pin
Starter rope
Washer
Friction shoe
consisting of
Index-No. 37-42
Brake lever
Friction shoe plate
Friction shoe spring
Spring retainer plate
Washer
Brake spring
Brake retainer washer
Retainer washer 5
Grip
Pan head screw M 5x18 Z
Fuel filler cap

including Index-No. 48
"0" ring 36x3

Carter du ventilateur
y compris
fig. No. 26 a 28
Bouille
Embleme STIHL
Rivet entaille 2,6x10
Ressort de rappel
y compris fig. No. 30
Rondelle
Poulie a cable
y compris
fig. No. 33 et 34
Rondelle *

Coussinet
Tenon a encoche
Cable de lancement
Rondelle
Entraineur
se composant
des fig. No. 37 a 42
Levier de freinage
Plaque de freinage
Ressort de I'entraineur
Agrafe de ressort
Rondelle
Ressort de freinage
Rondelle d'arret
Circlips 5
Poignee
Vis cylindrique M 5x18 Z
Bouchon du reservoir
d'essence
y compris fig. No. 48
Anneau de joint 36x3

,;'1,

~, "c."""1~:'~ * nicht abgebildet .not illustrated * non illustre

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

-..1 

545 499

-.1 

545499

-.1 

545499
1107 080 2100 1 Luftergehause mit Fan housing with Carter du ventilateur

.Anwerfvorrictltung rewind starter avec lanceur

~

t'\
:...""



Illustration C Embrayage,
Pig non,
Griffe

Clutch,
Chain sprocket,
Spiked bumper

Kupplung,
Kettenrad,
Krallenanschlag

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

"

10



Embrayage,

Pig non,
Griffe

Illustration C Kupplung,
Kettenrad,
Krallenanschlag

Clutch,

Chain sprocket,
Spiked bumper

DesignationPart NameInd. Pan Number
No.

Ouan- Benennung
lily

\\,!

1107 160 2000 1 Kupplung
bestehend aus
Bild-Nr. 1 bis 6

1107 007 1001 1 Satz Mitnehmer
bestehend aus
Bild-Nr. 1 bis 3

1 1107 162 3200 1 Mitnehmer
2 11 07 162 1110 1 Scheibe
3 0000 958 1403 1 Scheibe"

1107 160 1600 1 Fliehgewicht
bestehend aus
Bild-Nr. 4 bis 6

4 1107 160 1500 3 Fliehgewicht
5 0000 997 5732 3 Zugfeder
6 9380 620 1940 6 SpannhOlse 3,5x14
7 1107 162 9000 1 Spieth:-SpannhOlse
8 1106 162 8800 1 Zwischenscheibe
9 1107 640 2000 1 Kettenrad 0.404"

10 0000 993 3010 1 Nadelkafig
11 0000 993 0500 1 Nadeilager-innenring
12 0000 958 1001 1 Scheibe13, 

9211 260 1350 1 Sechskantmutter
M 10x11inks

14 0000 951 2911 1 Linsenschraube
15 1106 664 1500 1 Spannmutter
16 1107 021 9000 1 KlemmstOck
17 1107 664 1000 1 Seitenblech inn~n
18 0000 953 6602 2 Stiftschraube
19 1107 664 1100 1 Seitenblech aul3en
20 1107 648 0401 1 Kettenraddeckel
21 9220 ~60 1300 2 SechskantmutterM10

~

Clutch Embrayage
consisting of se composant des
Index-No. 1-6 fig. No.1 a 6
Set clutch carrier Entralneur
consisting of se composant des
Index-No. 1-3 fig. No.1 a 3
Clutch carrier Entralneur
Washer Rondelle
Washer* Rondelle*
Clutch shoe Masselotte
consisting of se composant des
Index-No. 4-6 fig. No.4 a 6
Clutch shoe Masselotte
Clutch shoe spring Ressort de tension
Tightening sleeve 3.5x14 Cheville de serrage 3,5x14
SPIETH adapter ~Ieeve : Fourreau « Spieth»
Intermediate washer Rondelle intermediaire
Chain sprocket 0.404" Pignon 0.404"
Needle cage Cage a aiguilles
Inner sleeve of needle bearing Manchette de roulement
Washer Rondelle
Hexagonal nut Ecrou a six pans
M 10x11eft M 10x1 gauche
Lens-head screw Vis a tete lentiforme
Adjusting nut Ecrou de tension
Clamping piece Piece de serrage
Guide plate inside Tole laterale interieure

Stud Goujon
Guide plate outside Tole laterale exterieure
Chain sprocket cover Couvercle de pignon
Hexagonal nut M 10 Ecrou a six pans M 10

Spiked bumper
Hex. head screw M 6x16
Spring lock nut M 6

Griffe
Vis ~ six pans M 6x16
Ecrou de securiteM 6

22 1107 664 0500 2 Krallenanschlag
23 9008 319 1280 4 Sechskantschraube M 6x16
24 9214 320 0900 4 Sicherungsmutter M 6

1

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

DesignationQuan- Benennung
lily

Part NameInd. Part Number
No.

~



Illustration C Kupplung,
Kettenrad,
Krallenanschlag

Embrayage,Pignon,

Griffe

Clutch,
Chain sprocket,
Spiked bumper

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-,..

12



Embrayage,
Pignon,
Griffe

Illustration C Kupplung,
Kettenrad,
Krallenanschlag

Clutch,
Chain sprocket,
Spiked bumper

~'\

Part Name DesignationQuan- Benennung
lily

Ind. Part Number
No.

Support
Ressort-lame
Tole de protection
Rivet entaille 3x8

Support
Flat spring
Guard plate
Notched pin 3x8

25 1107021 7600 2 FuB
26 0000 999 1400 2 Blattfeder
27 1107 656 1500 1 Schutzblech
28 9441 065 1910 2 Halbrundkerbnagel3x8

,~'"
l

r"-

* non illustre* not illustrated* nicht abgebildet

:t~;:!}
Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

DesignationQuan- Benennung
Illy

Part NameInd. Part Number
No.

~

J',~,.,.



Illustration D Olpumpe,
Olleitung,
Schalldampfer

Oil pump,
Oil line,
Muffler

Pompe a huile,
Conduit d'huile,
Silencieux

29
I

@

30 ~

I
.@~

31

I
(9J

36

I
c::a:=

~34

25
28

26.

32~

~-~-33

i

'---'-'-11

(!)-\ @-~
I I

23 ':

~-
/

%-10
/

~-9
/

I24

~-6

~1 I

-,,/26 ~ 16-' /8 ,0 t1 7 / ~:=;;~~~.._) '~ ~

~ ~~~~-5
-4

3-

-"""-'-- 35

~

"'"
20 ~ '"

12-(

'-21

"
21-'

, 

"
~-13""

'~~14

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

"
14



Illustration D Olpumpe,
Olleitung,
Schalldampfer

Oil pump,
Oil line,
Muffler

Pompe a huile,
Conduit d'huile,
Silencieux

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

1 9646 945 0240 1 Runddichtring 5x1,5
2 1107 071 8600 1 Haltering
3 1107 359 0700 1 Dichtung

"0" ring 5x1.5
Retainer ring
Gasket

Anneau de joint 5X1,5
Bague de support
Joint

1107 640 3201 1 tjlpumpe
bestehend aus
Bild-Nr. 4 big 18

4 1107 640 3000 1 Pumpengehause
5 1107647 0600 1 Pumpenkolben
6 1106 647 7900 2 Scheibe

Oil pump
consisting of
Index-No. 4-18
Pump housing
Pump piston
Washer

Pompe a huile
se composant
fig.No.4a18
Carter de pompe
Piston de pompe
Rondelle

7 0000 997 0336 6 Schraubenfeder
8 9517 003 5090 6 Zylinderrolle 5x5
9 1106 647 2611 2 Ringhebel

Ressort helico'idal
Boulon cylindrique 5x5
Anneau-entralneur

Helical spring
Roller 5x5
Annual lever~'\\

10 0000 958 1001 1 Scheibe
11 9455 ~21 0850 1 Sicherungsring 10x1
12 9646 94-5 0150 1 Runddichtring 4x1

Rondelle
Anneau de securite 10x1
Anneau de joint 4x1

Goupille regulateur
Vis cylindrique
M 4x8 23

Tige-Poussoir
Ressort helico'idal

13 1107 070 8500 1 Regulierstift
14 9047 319 0630 1 Zylinderschraube

M 4x8 Z3
15 1107 640 3902 1 St6Bei
16 0000 997 0720 1 Schraubenfeder

Washer
Circlip 10x1
"0" ring 4x1

Control pin
Pan head screw
M 4x8 23
Plunger
Helical spring

~

¥'.
Clamp
Pan head screw
M 4x10 Z4
Hose
Oil pickup body
Pan head screw
M 5x18 Z

Etrier
Vis cylindrique
M 4x10 24

Tuyau
Crepine aspirante
Vis cylindrique
M 5x18 2

17 1107071 8800 1 Bugel
18 9048 319 0650 1 Zylinderschraube

M 4x10 Z4
19 1106 647 9404 1 Schlauch
20 1106 640 3801 1 Saugkopf
21 9048 216 1010 4 Zylinderschraube

M 5x18 Z

22 1107 640 3300 1 Olleitung
23 9636 965 0640 4 Dichtring A 8x12
24 9170 794 0230 2 Hohlschraube 2/3

Conduit d'huile
Anneau de joint A 8x12
Vis creuse 2/3

Oil line
Sealing ring A 8x12
Hollow screw 2/3

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No. Quan-Benennung

lily
Part Name Designation

,

z,...,



Pompe a huile,
Conduit d'huile,
Silencieux

Illustration D Olpumpe,
Olleitung,
Schalldampfer

Oil pump.
Oil line,
Muffler

-34

'~-14

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-
16



Illustration D

Olpumpe.Olleitung.

Schalldampfer

Oil pump,
Oil line,
Muffler

Pompe a huile,.
Conduit d'huile,
Silencieux

Ind. Part Number
No.

Quan-Benennung
Illy

Part Name Designation

25 1107 140 0600 1 Schalldampfer
darin enthalten
Bild-Nr. 26 big 28

26 1109 145 2900 1 Decker
27 1106 148 3900 2 Sicherungsblech
28 9008 319 0650 4 Sechskantschraube

M 4x10
29 11 07 149 0600 1 Auspuffdichtung
30 9486 648 0200 2 Tellerfeder A 12,5
31 9214 320 0900 2 Sicherungsmutter M 6
32 1106 146 8000 1 Winkel
33 9044 319 0980 2 Zylinderschraube

M 5x16 Z4/1

Silencieux
y compris
fig. No. 26 a 28
Couvercle
Arretoir tole
Vis a six pans
M 4x10
Joint d'echappement
Rondelle Grower A 12,5
Ecrou de securite M 6
Piece Goude
Vis cylindrique
M 5x16 Z4/1

Muffler
including
Index-No. 26-28
Cover
Locking plate
Hex. head screw
M 4x10
Exhaust gasket
Lock washer A 12.5
Spring lock nut M 6

Angle
Pan head screw
M 5x16 24/1

"'"')... ~ .;

Extras
Muffler
Angle
Stud M 6x12

Accessoires speciale
Silencieux
Piece coude
Goujon M 6x12

Sonderzubehor
34 1107 140 0610 1 Schalldampfer
35 1107 146 8000 1 Winkel
36 9121 347 1260 2 Stiftschraube M 6x12

~

(~~;~
Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
lily

DesignationPart Name

-'



Illustration E Carburateuf,
Filtre a air,
Bague de ventilateur

Carburetor,
Air filter,
Inner shroud

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

18



Illustration E

Vergaser,

Luftfilter,
LOfterhaube

Carburetor,
Air fitter,
Inner shroud

Carburateur, 

.

Filtre a air,
Bague de ventilateur

Ind. Part Number
No.

Quan- Benennung
tily

Part Name Designation

1 1106 129 1101 1 Dichtung
2 1106 129 1100 1 Dichtung
3 1106 121 1603 1 Zwischenflansch

Gasket
Gasket
Carburetor adapter

Joint
Joint
Bride intermediaire

Carburateur HL 155 B
Douille
Rondelle
Ressort Belleville A 12,5
Ecrou a six pans M 6
Joint de filtre

4 1107 1200606 1 VergaserHL1558
5 1106 121 8701 2 BOchse
6 1106 121 8600 2 Scheibe
7 9486 648 0200 2 Tellerfeder A 12,5
8 9210 319 0900 2 Sechskantmutter M 6
9 1106 149 1200 1 Filterdichtung

Carburetor HL 155 B
Bushing
Washer
Cup spring A 12.5
Hexagonal nut M 6
Filter Gasket

10 1107 140 1201 1 Filterstutzen
darin enthalten Bild-Nr. 1111 

91213190980 2 StiftschraubeM5x15
12 90482161010 2 ZylinderschraubeM5x18Z

Carter du filtre a air
y compris fig. No. 11
Goujon M 5x15
Vis cylindrique M 5x18 Z

Filter flange
including Index-No. 11
Stud M 5x15
Pan head screw M 5x18 Z

13 1107 120 1601 2 Luftfilter
14 1107 140 1000 2 Filterdeckel
15 9636 965 0640 1 Dichtring A 8x12

Air filter
Filter cover
Washer A 8x12

Filtre a air
Couvercle de filtre
Anneau de joint A 8x12

16 107 350 5000 Oltankventil Oil valve

17 1111 3582500 1 Kappe
18 1111 3503500 1 Saugkopf

Plug
Pickup body

Soupape du reservoir
d'huile
Cache
Crepine aspirante

Insert
Strainer
Hose

Garniture
Tamis
Tuyau

19 1111 358 9100 1 Einsatz
20 1111 358 9300 1 Sieb21 

1111 358 7700 1 Schlauch

22 1110358 1800 1 Filter
23 1108 353 2500 1 WinkelstOck
24 1106 358 0700 1 Kraftstoffleitung

Filter
Elbow
Fuel line

Filtre
Raccord angulaire
Conduit de carburant

25 1107 100 0600 1 Reglerachse
\ 26 1107 104 0501 1 Reglerstange

Governor shaft
Governor cable

Axe du regulateur
Levier de commande
du regulateur

t~'~:)\!
Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

~



Illustration E

Vergaser,

Luftfilter,
LOfterhaube

Carburetor,
Air filter,
Inner shroud

Carburateur,

Filtre a air,
Bague de ventilateur

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

~

20



Illustration E

Vergaser,

Luftfilter,
LGfterhaube

Carburetor,

Air filter,
Inner shroud

Carburateur,

Filtre a air,
Bague de ventilateur

~

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

Hook-on spring
Wind vane
Pan head screw
M 2.6x5 Z3
Retainer ring 3.2
Inner shroud
including
Index-No. 32-34
fntermediaite plate
Locking device

27 0000 998 0622 1 Schenkelfeder
28 1107 100 3000 1 Reglerklappe
29 9047 319 0220 1 Zylinderschraube

M 2,6x5 Z3
30 9460 624 0320 1 Sicherungsscheibe 3,2
31 1107080 1400 1 Lufterhaube

darin enthalten
Bild-Nr. 32 bis 34

32 1107 087 7700 1 Zwischenblech
33 1107 656 8600 1 VerschluBteil

Ressort Goude
Soupape du regulateur
Vis cylindrique
M 2,6x5 Z3
Circlips 3,2
Bague de ventilateur
y compris
fig. No. 32 a 34
Tole intermediaire
Cliquet de verrou

Clamp
Notched pin 3x10
Pan head screw
M 5x18 Z

34 11076568701 1 Bugel
35 9441 065 1950 2 Halbrundkerbnagel3x10
36 9048 216 1010 3 Zylinderschra~be

M 5x18 Z

Etrier
Rivet entail Ie 3x10
Vis cylindrique
M 5x18 Z

37 0000 989 0510 1 Gummitulle
38 1107 028 6700 1 Klemme
39 1107 431 3000 1 Lusterklemme

Rubber insulator
Clamp
Insulator

Piece de protection
Raccord en caoutchouc
Manche

40 9048 319 0680 1 Zylinderschraube
M 4x16 Z4

41 0000 988 5200 1 Stutzen
42 0000 989 7200 1 Isolierstuck

Vis cylindrique
M 4x16 Z4
Manchon
Piece isolante

Pan head screw
M 4x16 24
Flange
Insulating piece

43 1108 350 5800 1 TankentiOfturlg

:;

Tank vent

darin enthalten Bild-Nr. 44
Gewindestift

including Index-No. 44
Threaded pin

Aeration du reservoir
d'essence
y compris fig. No. 44
Goupille filetee44 0000951 5815

Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

~

-,~"..J



Illustration F Handgriff ,
KurzschluBschalter

Rear handle,
Ignition switch

Poignee,
Interrupteur de
court-circuit

17-~

.-15

-4

Ersatzteile fur Maschinen Eilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

22



Illustration F Rear handle,
Ignition switch

Handgriff,

KurzschluBschalter
Poignee,
Interrupteur de
court-circuit~

Ind. Part Number
No.

Quan-Benennung
lily

Part Name 'Designation

1107 790 0300 1 Handgriff
bestehend aus
Bild-Nr. 1 bls 5

1107 791 0700 1 Griffschale links

Rear handle
consisting of
Index-No. 1-5
Left-hand grip half

1

2 1107 791 0600 1 Griffschale rechts Right-hand grip half

Lock washer B 53 9321 630 0120 1 Federring 8 5

Poignee
se composant
des fig. No.1 a 5
Monture de poignee
cote gauche
Monture de poignee
cote droite
Rondelle Grower B 5

4 9048 216 1010 2 Zylinderschraube
M 5x18 Z

5 9043 319 1080 1 Zylinderschraube
M 5x35x15

6 9380620 1690 1 SpannhOlse 3x14
7 1107 182 2000 1 I-falbgasraste
8 0000 997 5505 1 Zugfeder

Pan head screw
M 5x18 Z
Pan head screw
M 5x35x15
Tightening sleeve 3x14
Throttle lock
Tension spring

Vis cylindrique
M 5x18 Z
Vis cyJindrique
M5x35x15
Cheville de serrage 3x14
Arret de la manette des gaz
Ressort de tensi9n

)

';;i,

Choke lever
Washer 5.3
Helical spring
Retainer 4

Levier de
Rondelle !
Ressort hi
Circlips 4

9 1107 180 2400 1 Starterhebel
10 9291 021 0120 2 Scheibe 5,311 

0000 997 0731 1 Schraubenfeder
12 9460 624 0400 1 Sicherungsscheibe 4

1107430 0201 1 KurzschluBschalter Ignition switch Interrupteur de
court-circuit
se composant
des fig. No. 13 a 15
Crampon
Ressort-lame
Cache en caoutchouc

bestehend aus
Bild-Nr. 13 big 15
Halter
Halter

Gummikappe

consisting of
Index-No. 13-15
Support
Flat spring
Rubber cap

~

13 1107430 6800
14 0000 999 1300
15 1107405 8200

16 1107 440 1100 1 KurzschluBkabel
17 9062 319 0320 2 Senkschraube M 3 x 6
18 1107 180 1500 1 Gashebel

darin enthalten Bild-Nr. 19
19 9380 620 1090 1 SpannhOlse 2x10
20 1107 182 1500 1 Gasgestange21 

9048 216 1010 4 Zylinderschraube M 5x18 Z

Cable de court-circuit
Vis a tete fraisee M 3x6
Manette des gaz
y compris fig. No. 19
Cheville de serrage 2x10
Tringlerie des gaz
Vis cylindrique M 5x18 Z

~"

Short-circuit cable
Countersunk screw M 3 x 6
Throttle lever
including Index-No. 19
Tightening sleeve 2x10
Throttle rod
Pan head screw M 5x18 Z

\'

{,'I:'1

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan-Benennung
lily

Part Name Designation

--t 212 917 -.212 917 -.212 917
1107 435 1000 1 Ein oliger Ausschalter Ignition switch Interrupteur de

court-circuit
1107 440 1100 1 KurzschluBkabel Short-circuit cable- Cable de court-circuit

-

","-",0'

demarrage
5,3
elico"idal



Illustration G Poignee a gaine
de caoutchouc,
Capot

Griffrohr mil Griffschlauch. Handle bar with hose,

Abdeckhaube Outer shroud
(,

-1

5

l
3

l
2.

8

t

10

I

4 .,

~---

T
6

jltjg!;;;,

!K;:=D-

I
9 7

e

-,. 

~-12

I
13 ~

I
11

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-
24



Illustration G Griffrohr mit Griffschlauch, Handle bar with hose, Poigneea gaine
de caoutchouc,
CapotAbdeckhaube Outer shroud

1107 790 1502 1 Griffrohr mit Griffschlauch Handle bar with hose Poignee a gaine
de caoutchouc
y compris fig. No.2
Gaine de caoutchouc

darin enthalten Bild-Nr. 2
2 1103 791 2000 1 Griffschlauch

including Index-No.2
Hose

Thrust washer
Hexagonal head screw
M 6x45 Z4
Spring lock nut M 6
Hex. head screw
M 8x20 Z4
Rubber bushing
Clamping collar
Pan head screw
M 5x18 Z

Rondelle de pression
Vis a six pans
M 6x45Z4
Ecrou de securite M 6
Vis a six pans
M 8x20 Z4
Douille en caoutchouc

Agrafe
Vis cylindrique
M 5x18 Z

3 1106 791 8600 1 Druckscheibe
4 9012 319 1420 1 Sechskantschraube

M 6x45 Z4
5 9214 320 0900 1 Sicherungsmutter M 6
6 9015319 1800 1 Sechskantschraube

M 8x20 Z4
7 1106 791 9500 1 GummibOchse
8 1106 791 9400 1 Rohrschelle
9 9048 216 1010 1 Zylinderschraube

M 5x18 Z

10 1107656 2500 1 Abdeckhaube11 
1107 650 9000 1 Distanzrohr

12 9043 216 1110 1 Zylinderschraube
M 5x50

13 9210 260 0700 1 Sechskantmutter M 5

Outer shroud
Spacer
Pan head screw
M 5x50
Hexagonal nut M 5

Capot
Tube d'ecartement
Vis cylindrique
M 5x50
Ecrou a six pans M 5

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Par1 Number
No.

Quan- Benennung
Illy

Pari Name Designation

~



Illustration H Carburetor CarburateurVergaser

6

Ersatzteile fur Maschinen Blterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

--
26



Illustration H Vergaser CarburateurCarburetor

Ind. Part Number
No.

Quan- Benennung
lily

Part Name ,0 Designation

Carburetor
consisting of
Index-No. 1-44
Carburetor body
Strainer
Retainer ring

Carburateur
se composant des
fig. No.1 a44
Carter de carburateur
Tamis
Anneau de securite

1107 120 0606 1 Vergaser
bestehend aus
Bild-Nr. 1 bis 44

1 1107 121 0102 1 Vergasergehause
2 1106 121 7801 1 Sieb
3 1106 122 9000 1 Sicherungsring

4 6503 122 9401 1 VerschluBstopfen
5 6503 122 9410 1 VerschluBstopfen
6 1107 120 7201 1 Startachse mil Hebel

Bouchon
Couvercle
Axe

Plug
Plug
Choke shaft and lever

Choke shutter
Lens head screw
Chamber drain screw

Doseur de starter
Vis a tete ronde
Bouchan de vidange

7 6503 121 2910 1 Startklappe
8 1106 122 7400 1 Halbrundschraube
9 6503 122 2700 1 AblaBschraube

10 6503 129 0910 1 Dichtung
11 6503 121 4700 1 Regelmembrane
12 6503 121 0500 1 Zwischenstuck

Diaphragm gasket
Control diaphragm
Diaphragm cover

Joint
Membrane de reglage
Couvercle de membrane

Fuel pump gasket
Fuel pump diaphragm
Fuel pump body

13 1108 129 1100 1 Dichtung
14 1106 1214802 1 Pumpenmembrane
15 6503 121 0400 1 Oberteil

Joint
Membrane de pompe
Partie superieure

16 6503 122 7710 6 Linsenschraube
17 6503 121 7810 1 Kraftstoffsieb
18 6503 129 3010 1 Dichtring

Vis a tete It)ntiforme
Tamis a essence
Anneau de joint

Lens head screw
Fuel strainer screen

Sealing ring
p;;

Fuel strainer cover
Lens head screw
Idle adjustment screw

19 6503 121 0800 1 AbschluBdeckel
20 6503 122 7700 1 Linsenschraube
21 1106 122 6800 1 Leerlaufstellschraube

Couvercle
Vis a tete lentiforme
Vis de reglage de ralenti

22 1106 122 6700 1 Hauptstellschraube
23 1106 129 3505 2 Dichtring
24 1106 1223000 2 Feder

Main adjustment screw
Sealing ring
Spring

Vis de reglage principale
Anneau de joint
Ressort

~
Ersatzteile fur Maschinen iilterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

Ind. Part Number
No.

Quan- Benennung
lily

Part Name Designation

-

}



f
Illustration H Vergaser Carburetor Carburateur

(

C;'~\;
Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

-

.
~~,

t:.'

28



CarburateurIllustration H CarburetorVergaser

.t:::::"

DesignationQuan-Benennung
Illy

Part NameInd. Pari Number
No.

25 11 06 129 3500 2 Dichtring
26 1106 129 2300 2 Dichtung
27 6503 122 6200 1 Leerlaufanschlagschraube

Sealing ring
Gasket
Idle speed regulating screw

Spring
Inlet needle valve

28 6503 1223020 1 Feder
29 1106 120 8801 1 EinlaBventil

30 6503 129 2500 1 Dichtung
31 1106 121 5000 1 EinlaBregelhebel
32 6503 122 8000 1 Stiftschraube

Anneau de joint
Joint
Vis de reglage de
vitesse de ralenti
Ressort
Soupape a pointeau
d'admission d'essence
Joint
Levier de reglage d'admission
Goujon

Gasket
Inlet control lever
Stud

Ressort
Arbre du papillon avec levier
Coussinet de I'arbre du

papillon

33 1106 1223005 1 Feder
34 1108 120 7100 1 Drosselwelle mit Hebel
35 6503 121 8800 2 DrosselwelienbOchse

Spring
Throttle shaft and lever
Throttle shaft bushing~

Ressort de rappel Goude
Levier
Rondelle Grower

Throttle return spring
Throttle lever
Lock washer

36 1106 122 3201 1 Schenkelfeder
37 1107 121 3500 1 Drosselhebel
38 1106 122 8700 1 Federring

Cylinder screw
Throttle shaft clip

39 1106 122 7200 1 Zylinderschraube
40 6503 122 9300 2 Klammer

Vis cylindrique
Plaque de guidage de
I'arbre de papillon
Rondelle Grower
Vis a tete lentiforme

Lock washer
Lens head screw

41 6503 122 8710 2 Federring
42 6503 122 7720 2 Linsenschraube

"

Soupape a pap ill on
Vis a tete ronde

43 6503 121 3300 1 Drosselklappe
44 11 06 122 7400 1 Halbrundschraube

Throttle shutter
Lens head screw

~

~"

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

DesignationPart NameInd. Part Number
No.

Quan- Benennung
t~y

~

~,.



Illustration J

Werkzeug,

Zubehor

Tools,

Extras

Outils,

Accessoires

{

~~

3 r.

I

I

2- 4 I

~

8

_I c,*,,~j:;n~,:-!6c~~j!'r!-1

~.

, )
n I'
~ t-S I6 ~9~

I

I~

7

jJtli:-;;!

tf!~
Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

...

t,~

30
!ill!



Illustration J

Werkzeug,

Zubeh6r

Tools,

Extras
Outils,
Accessoires

"-"""-
f'

DesjgnationPart NameInd. Pan Number
No.

Quan- Benennung
lily

Jeu d'outils
se composant
des fig. No.1 8.7
Pochette 8. outils
Clef multiple
Tournevis A 1

Set of tools
consisting of
Index-No. 1-7
Tools kit
Multi-purpose wrench
Screwdriver A 1

1107 890 1400 1 SatzWerkzeug
bestehend aus
Bild-Nr.1 bis 7

1 0000 891 0800 1 Werkzeugtasche
2 1107 890 3400 1 Kombischlussel
3 0811 210 7120 1 SchraubendreherA1

Clef double 8x10
Clef simple 12
Vis d'arret
Calibre de chaines

Double-head wrench 8x10
Single-head wrench 12
Locking screw

Filing gauge

4 0811 012 1152 1 Schlussel8x10
5 0811 032 1240 1 Einmaulschlussel12
6 1107 191 1201 1 Anschlagschraube
7 1106 893 4000 1 Feillehre

Sonderzubehor
8 0811 4j 1 8108 1 Rundfeile
9 0811 490 7860 1 Feilengriff A 100

1107 900 5002 1 STIHL-Pannenfix *
1106 007 1060 1 Satz Vergaserteile *

Extras
Round file
File handle A~OO
STIHL emergency kit*
Set of carburetor parts *

Accessoires
Lime ronde
Manche de lime A 100
Lot de depannage STIHL *

Jeu de pieces d'etachees
du carburateur*

* non illustre* not illustrated

;,;;~j;:\\

* nicht abgebildet

Ersatzteile fur Maschinen alterer Bauart
Spare Parts for Previous Models
Pieces de rechange pour machines d'ancienne construction

DesignationInd. Part Number
No.

Pari NameQuan- Benennung
lily

31


